Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page [ Pagina: (52) 229 989 1120 fax
05028912 1/4
Date/Dia:  08/12/2005
Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order | Cliente Orden - item N° Customer's Reference | Referencia del cliente Manufacturer's Works Order N° | Confirmacién de Venta
083596/01
Manufacture Process | Proceso de fabricacion. Product Type | Tipo de producto. Surface / Superficie
SEAMILLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
IStandard or Specification [ Normas o especificaciones. Steel Grade [ Grado de acero. Ends | Exttemos. NORMAL BEVEL
API S5L/ASTM Al06/ASME SA106/ASTM AS53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL

N: Normalized | Normalizado

Rec: Strip specimen / Rectangular

T: Transverse | Transversal

Max: Maximum | Maximo

LMax: Longitudinal Maximum | Maximo Longitudinal

A: Annealed | Recocido
Cil: Round bar specimen / Cilindrica

Obt: Obtained | Obtenido
TMax: T M.

SR: Stress Relief | Relevado de Esfuerzo
Ori: Orientation | Orientacion

TA: Room T ture [ T tura Ambi EUL: Extension Under Load Method
¥.5.: Yield strength | Fluencia

1] Maximo T sal

Dimensions | Dimensiones, Length { Longitud, Quantity | Cantidad 13 Pcs/pz Nominal Weight / Peso Nominal
355.60 X 11.10 MM 6.00 / 6.50 MTS 94.30 RKG/M
14.00 X 0.438 INCH 19.70 / 21.30 FT 63.50 LB/FT
[ TENSILE TEST / ENSAYOS DE TENSION ]
Specimen condition Specimen dimensions Test NS UT.S. ¥Y.5.
Condicion de Lz probeta Dimensiones de la probeta temp Unit { Unidad Unit / Unidad ! Elongation
Heat N* Sample N° ] Ls I Type Size Area Temp. JKG/MM2 KG/MM2 urs Alargamiento
Colada N° | Muestra N® Tipo | Ori Tamafio Seccidn de [EBul 0.5%
mm mm2 ensayo Required/Requerido Required / Requerido Required #% in 2 inches
TMin: Thiin: Min % = API
TMax: ThMax:
LMin: 29.50 LMin: 42_.18 Max Obt
0 L Max: L Ma: £
23673 ]15657 |C/B| ST |Rec L || 38.40 x 11.80 J453.12 TA 31.93 49.73 0.64 40
23673 |15658 |C/B| ST |Rec | L | 37.80 = 11.30 [427.12 TA 33.65 50.30 0.67 42
24927 |16836 |C/B| ST |Rec| L | 37.80 x 10.90 412.02 TA 35.19 53.04 0.66 42
24927 ]16837 |C/B| ST |Rec L | 37.70 x 11.00 |414.70 TA 35.71 53.08 0.67 40
Le: L ion of the | Localizacion de la CIB: Body [ Cuerpo R/U: Upset | Recalgue TT: Heat Treatment / Tratamiento Térmico
Tra: Speci with heat t atLab y | Probeta tratada en laboratorio NR: N and Tempered | N i yR TR: @ hed and Tempered | T lado y R

5T: As Rolled I Sin Tratamiento
L: Longitudinal | Longitudinal

UTS: Utti

th | Resi: i

tensile st
LMin: Logitudi i

1 Mini 1 tedinal

Min: Minimum |

TMin: Transverse Minimum / Minimo Transversal

This is to cartify that the prodiicts described here in were manufaciured, sampled, (@stad, andior fence with the speci fe

o in

This carificate is not & declaration of ongin nor may it ba usad &8s a declaration of crgin.

d and meels the requirements in all respacts This cariificate is issued by 8 computerized system and it is valid with electionic signature. Onihe oniginal certificats the trade-mark green colorad

Tanans iz stampad. In case the ownerof the origiral cerificate would release a copy of if, he must attest t= canformity to' the onginal ona, taking upon himself the meponeibility for eny unlawful or not allowad use, Any altemation andfor {alsification will be subpected o the law

Este documents carifica que fos productos d it i fusron i yio da acuerdo con la especificacion de referencia y sstisface jos o i

Teananis (werde) osts imprese an o hoja En caso de qua el possadar dol cerificado entreque una fotacopis del misme, daberd gamnfizar la conformidad con of onginal, y s hace mspansable par«

Este cortificedn i o5, ni puede ser usado, como una declamcion de origen

56 emite

un sistiema’

| o indebide Cualguier sheracidn yla Tataficacian sen sujels a l= ley

y &5 valido can

vics. En el cartificado onginal el logolipo
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Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

(52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina: (52) 229 9891120 fax
05028912 2/4
pate/Dia:  08/12/2005
Customer ( Cliente: PLESA ANAHUAC ¥ CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - item N°

Customer's Reference | Referencia del cliente Manufacturer's Works Order N* | Confirmacion de Venta

083596/01
[Manufacture Process { Proceso de fabricacion. Product Type [ Tipo de producto Surface [ Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification | Normas o especificaciones. Steel Grade | Grado de acero. Ends / Extemos. NORMAIL BEVEL
APT 5L/ASTM A106/ASME SA106/ASTM A53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud

14.00

X 0.438

355.60 X 11.10 MM

INCH

Quantity | Cantidad. 13 Pcs/p=z Nominal Weight | Peso Nominal

94.30 RG/M
63.50 LB/FT

6.00 / 6.50 MTS
19.70 / 21.30 FT

L

HARDNESS TEST / ENSAYOS DE DUREZA

Through Wall Hardness / Dureza en el espesor

Heat/ Colada: Required /Requerida HRC Heat/ Colada: Required /Requerido  HRC Heat/ Colada: Required (Requeridc  HRC Heat/ Colada: Required /Requerido  HRC
23673 Min. Max, 22 .00 23673 Min, Max. 22.00 24527 Min. Max. 22.00 24927 Mir. Max. 22.00
Sample / Muestra 15657 _m:a { Ext: meamrm___?__._mmqm 15658 _m:o Ext: mmam_mh_ Muestra L6836 _m_..n_ Exl: Sample | Muesira 16837 _m_._n____mxn
Quadrant Aver Quadrant Aver Quadrant Aver Cluadrant Aver
Cusdrante 7] 2 3 Prom | Var Cuadrante 1 P Prom | Var Cuadrante 1 2 3 Prom | Var Cuadrante 1 2 3 Prom | Var
1 ODVDE J76.7 |79.07]78.1 |77.9 1 ODIDE T6.7|76.4]176.7]76.6 1 OD/DE _§76€.9|798.5|77.8|78.1 1 OD/DE §79.9 |78.7[79.1]79.2
Unit/ Unidad MW/C 79.6 |76.5]76.3 |77.5 Unit / Unidad MWIC 76.8176.8|76.9|76.8 Unit [ Unidad MW/C 78.2|78.7|79.81]78.9 Uit / Unidad MWIC 78.0]78.8|79.9]78.9
HR |3/ 78.6 {76.9]76.9 [|77.5(0.4 HRED [[o7[®]] 77.1177.0]177.9177.3]0.7 HRD 107D 78.1|78.7]177.0177.9 |]1.0 HRh /D1 78.6177.0177.6]77.711.5
Pipe N° / Tubo N°: ls: cig |rr: s Pipe N° / Tubo N°: |us: ¢/ frr: s1 Pipe N° / Tubo N°: |lus: c/s frr: st Pipe Mo / Tubo me: {rs: /a8 |rr: s
Min: Minimum | Minimo IDIDI: 1 Di 1/ Dia I Ls: L of the le /L I dela Tra: Speci with heat tr at Laboratory [ Probeta tratada en laboratoric
Max: Maximum | Maximo Aver.: Average CiB: Body [ Cuerpo NR: Normalized and Tempered | Normalizado y i A: Annealed | Recocido
ODIDE: Outside Diameter | Diametro extemo Prom.: Promedio R/U: Upset | Recalque TR: Quenched and Tempered | Templado y Revenido SR: Stress Relief [ Relevado de Esfuerzo
MWIC: Mid Wall | Centro Var_: Variation | Variacién TT: Heat Treatment | Tratamiento Térmico N: Nor Normalizad, 5T: As Rolled [ Sin Tratamiento  QIT: @ hed | Templad:
TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS |
_—
Heat N* Sample N° Flaftening Test
Colada N° | Muestia N* Ensayo de Aplastamiento
23673 |15657 GOOD/BUENO
23673 15658 GOOD/BUENO
24927 |16836 GOOD/BUENO
24527 J16837 GOOD/BUENO i
This = to.cantdy that the products described hers in were manufactured, sampled, tested, andior i Iy with the sp referanced and mests the requirements in all respects.
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Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Namero Page / Pagina: (52) 229 989 1120 fax

05028912 3/4
pate/Dia:  08/12/2005

Customer /Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - ftem N° Customer’s Reference | Referencia del cliente Manufacturer’'s Works Order N* / Confirmacian de Venta
083596/01
IManufacture Process / Proceso de fabricacion. Product Type | Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification [ Normas o especificaciones. Steel Grade / Grado de acero. Ends / Extremos. NORMAIL BEVEL
API 5L/ASTM Al106/ASME SA106/ASTM A53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions ! Dimensiones Length / Longitud. Cluantity / Cantidad. 13 Pcs \UN MNominal Weight / Peso Nominal
355.60 X 11.10 MM 6.00 / 6.50 MTS 94 .30 RKG/M
14.00 X 0.438 INCH 19.70 / 21.30 FT 63.50 LB/FT

CHEMICAL COMPOSITION / COMPOSICION QUIMICA.

Compaosition, % [ C ion
C Mn Si Cr Mo 5 P Ni v Cu Al Sn As N Ti Ca B N 51 52
X 100 X 1000 X 10000 X 100
[Feat H Max
Colada Min
Sample N° [P Max| 28 | 135 40 | 15 | 30 | 30 [ 400] B0 | 400 40 1s 100
Muestra N* Min 29 i0
§23673
15657 P is 66 27 5 4.2 5.3 8 50 @ 158 is 11 4 0 4] 23 o 60 o 30.1 :
15658 P ig 66 27 5 4.2 ) 4.6 B 50 0 158 19 13- 4 1] 0 21 1] &0 1] 30
24927
16836 i 19 75 30 4 3.614.1 ] 11 40 ] 123 19 B 4 0 ] 28 ] 74 0 23.9
16837 = 15 75 30 4 3.704.7 11 40 0 126 18 8 4 0 0 27 0 T4 Q 24.3
H: Heat | Colada P: Product / Producto
51:SUMA Nb+V+Ti $2:5UMA Mo+CriNi+Cu+V
HYDROSTATIC TEST / PRUEBA HIDRAULICA |
Pressure [ Presion Time! Tiempo Results / Resultado
Unit! Unidad. Value/ Valor Seconds [ Segundos
PSI 2230 5 Satisfactory / Satisfactorio

nris (verdo ) osld improeso en

hap

En caso do quo ol possedor del caificado entrague una fotocopia dal mismo, debend garantizar la confomidad

This cerdificate is not a declaration of argin nor may it be used as a declamtion of angin

E=se cantificado no o8, 0l puede ser usade, coma uns declamadn do crigen,

This is to caify that the products described hers in wers manufactured, sampled, tested, andior

wilh the

Esto documento cerifica que los productos desentos aqui feeron manutacilurados, probados o inspecconados de scusrdo con la espeaficacion de r

5 y salisface los comespondiantes requar

el anginal, y 2= hacs responsable por cual

and meets the requirements in-all respscts, Thia cerificate iz issued by a o
Tonans'is stamped. [n case the owner of the onginal cerdificate woukd releaze & copy of if, he must aties &= conformity 1o the criginal ane, taking upon himself the eeponsibilty for any unkawful o not sliowed use. Any elteration and/or islsification will be subjectad 1o the faw

=0 ilegal o sdebido. Cuslguier alteracian W falsificacion serd sujela a la ley.

npulerized system and it is valid with electronic signature. On the oniginal certificate the trade-mark gretn cokoned

emie mediante un sistema computanzado y es valido con fimne eledirdnica.  Enel carificade onginal el ogotipo
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Tenaris

Tubos de Acero de México, 5.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Namero Page / Pagina: (52) 229 989 1120 fax

05028912 4./4
Date/Dia: - 08/12/2005

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V.

Customer's Order / Cliente Orden - item N* Customer's Reference  Referencia del cliente Manufacturer's Waorks Order N° | Confirmacion de Venta

083596/01
Manufacture Process / Proceso de fabricacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLI.LESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

{ Normas o iones.

5 or Specif
_WHH 5L/ASTM A106/ASME SA106/ASTHM AS53

,JULIO 1, 2000/99/1995-A95/99B

Steel Grade |/ Grade de acero
B/X42 PSL1

Ends { Extremos. NORMAL BEVEL
BISELADO NORMAL

Ioimensions Dimensiones.
355.60 X 11.10 MM
14.00 X 0.438 INCH

Length / Longitud.
6.00 / 6.50 MTS
19.70 / 21.30 FT

Quantity | Cantidad. 13 Pcs/pz Neminal Weight / Peso Nominal

94.30 RG/M
63.50 LB/FT

SUPPLEMENTARY INFORMATION /

INFORMACION SUPLEMENTARTZ2

Manufactured by / Fabricado por. TAMSA

Inspection method / Método de inspeccidn

MATERIAL DE ACUERDO A NACE MR0175-97
TAMSA REF: 577011

Steel making process / Fabricacidm de acero.
Eléctrico-Horno de Afinacién-Maguina de Colada Continua. Acero calmado con aluminio.
Material free from Mercury contamination / Material libre de contaminacién de Mercurio
Not repaired by welding / No reparado por soldadura

Heat Treatment / Tratamiento térmico. Material as rolled / Sin tratamiento térmico

Non destructive test / Control no destructivo.

Electric Arc Furnace-Ladle Furnace-Continuous Casting Machine. Fully Killed Steel / Horno de Arco

Satisfactory / Satisfactoric
EMI - FLVI - MPI -

Quality System Certifiad
N* 110950

TAMSA QUALITY DEPARTMENT SIGNATURE

QUALTTY CERTI

\\I/r DEPTO. CERTIFT

0N DEPT CHIEF OF QIfALIT
RESPONSABLE DELFDEPTE

This iz to candy that the products

Este cetificado no o3, ni pueda ser usado, coma uns declaracion do ongen.

rncribod hers in were manufaciured, sampled, testad, andfor

Tenarns (e} esta imprese en ka heja. En 380 de que ol poseedor del cendicads entregue una lotocopia del mismo, debars garantizar ls canformidad con el orginal, y 28 lacs responsable por cusl

in with the

= cantificate is issued by a computerized system and it is valid with electronic signature, On the onginal cartficato the trade-mark green calored
lowod use. Any slieration andior falsfication will be sibjected 10 the law

s emite i L sefama

dlido con fima electrdnica En el canificads onginal &l logotipo.

_ DICA 777 04 0
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